2026/04/29 21:49

1/1

chassi_above

Items Number|Parts Number|Description |Quantity
1 1109203 |Arm front 1
2 941024 Screw M10 x 30 10
3 941022 Washer M10 20
4 941036 Washer M12 4
5 941037 Screw M12 x 35 4
6 93187481M |Gearbox tower 1
7 941025 Nut M10 3
8 941024 Screw M10 x 30 2
9 409224 Arm 1
10 947074 Screw M6 x 35 1
11 409219 Plate 1
12 1109204 |Arm Back 1
13 159201 Lock 1
From:

https://wiki.envirologic.se/ - Envirologic Support Wiki

Permanent link:

https://wiki.envirologic.se/doku.php/chassi_above?rev=1573650716

Last update: 2019/11/13 05:11

)
/ //

@ .\?11 12

!

®
/

Envirologic Support Wiki - https://wiki.envirologic.se/


https://wiki.envirologic.se/
https://wiki.envirologic.se/doku.php/chassi_above?rev=1573650716

